Kansas City Testing & Engineering, LLC 1141 Southwest Blvd. Kansas City, KS 66103 Phone: 913-321-8100 https://www.kctesting.com



Page 1 of 1 Report: K45705

DRILL AND EPOXY REINFORCING: K45705

CLIENT: STAR DEVELOPMENT CORP

REPORT NO:

K45705

244 W MILL, STE 101 LIBERTY, MO 64068 REPORT DATE: SERVICE DATE:

4/20/2022 4/15/2022

PROJECT: C20-21-170

AUTHORIZATION:

OAKVIEW LOTS 2-4

CONTRACTOR:

SERVICES:

Drill and Epoxy Reinforcing

Contractor placed hold downs for the entire building by drill and epoxy. Hilti 200 epoxy was used. Anchors, epoxy, hole dimensions and cleanout were in substantial compliance with contract documents made available for our review on site.

Column plates were observed to have been grouted.

Nail pattern was observed for exterior sheathing and roof sheathing and was in substantial compliance with contract documents made available for our review on site.

Interior straps at joist connections were observed to be in substantial compliance with contract documents made available for our review on site.

TECHNICIAN: JUSTIN CROOKS

PROJECT MANAGER

REPORT DISTRIBUTION:
AARON YOUNG
CHRIS BROWN
ADAM BROWN

KANSAS CITY TESTING & ENGINEERING, LLC,

JIM BYRNES, R.G. PROJECT MANAGER